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LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB
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Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
“: = o
3 <
t
0.0 ! 0.0
~ iy ~
\ ]
1E- i e 1E \
| X
b '! N
\ | .
1E 1E
i

. !

1 i 1 it

CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 17 / 10MHz / 16QAM
Lowest Channel / 1RB

Lowest Channel / Full RB
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CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
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Spectrum Spectrum
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.84 4.93 9.75 9.83 - - -
Middle CH - - - 4.93 4.90 9.89 9.89 - - -
Highest CH - - - 4.95 4.87 9.83 9.85 - - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.96 - 9.85 - - - -
Middle CH - - - 4.88 - 9.67 - - - -
Highest CH - - - 4.90 - 9.79 - - - -
TEL : 886-3-327-3456 Page Number : A17-5of 24
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

G o)
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 17.14 dbm)| MI[1] 14.59 dBm
1 708.53800 MH?Z| 706.91000 MHz
= - ndB T 26.00 dB @ ¥ ndB 26.00 dB
104 A o™ VR ) \.\ 4.835000000 MHz| 104 eV N A VAR L i 4.925000000 MHz
Q factor 146.5) / Q factor 143.5
|
od k‘ od
\
-10 df T -10 d
20 d - 20 d
o | fand ™ A N e
=20 - i " b 0l ATV L \
-40 d -40 de
50 d -50 di
-60 d 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 708.538 MHz 17.14 dBm ndB_down 4.835 MHz ML 706,91 MHz 14.59 dBm ndB_down 4,925 MHz
TL 1 704.102 MHz -8.41 dBm nd8 26.00 dB TL L 704.032 MHz -11.78 dam n 26.00 dB
T2 1 708.938 MHz -9.17 dBm Q factor 146.5 T2 1 70B.958 MHz -11.41 d8m Q factor 143.5
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 5.00 dBm)| MI[1] 14.55 dBm
710.34000 MHz 711.55600 MHZ]
= ndB 26.00 dB @ nds "} 26.00 dB
g ot pman e o e B o, 4.925000000 MHz 0d P N ANt s B o g 4.895000000 MH|
I Q factor 144.2 f‘ Q factor \ 145.4
0 d L 0 d !
{ \
104 ,‘f 104 - -
20 df ,Jf 20 df I \‘
A X n L
- A b A s VI A e n
| =a0°dR | at A
40 d -40 de
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.34 MHz 15.00 dam nd8 down 4.925 MHz ML L 711.558 MHz 14,55 dam nd8 down 4,895 MHZ
T 1 707.542 MHz -10.52 dbm nd8 26.00 dB TL L 707.552 MHz -11.81 dam nd8 26,00 d8
T2 1 712.468 MHz -11.11 d8m Q factor 144.2 T2 1 712.448 MHz -11.47 d8m Q factor 145.4
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Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum

Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz

o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.19 dBm| mili] 15.07 dBm|
712 38100 MHzZ| 713.97000 MHz
e '{ ndB 26.00 dB| & "y ndB 26.00 dB|
B T i e s Ty - RNy P || 5 ~ L - N A N 5
04 Wia - e ) 4.945000000 MHz 104 o e . BN A 4.865000000 MHz
] Q factor | 144.1] | Q factor \ 146.8
LE a 'k
¢ 2
-1od 7 i
/ \
20 d = \
PP A e Yendan/an o
30 S -
-40d -40 d
50 df -50 di
-60 df -60 di

CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.381 MHz 15.19 dBm o down 4.545 MHz ML 713.57 MHz 15.07 dém ndB down 4,865 MHz
TL 1 711.022 MHz -10.28 dém ndé 26.00 dB TL 1 711.072 MHz -10.74 dBém ndé 26.00 d8
T2 1 715.958 MHz -11.01 dém Q factor 144.1 T2 1 715.938 MHz -11.03 dém Q factor 146.8
L ) - L )i ) L
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

J

ctrum &3 pectrum &3
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.62 dBm| ™Il 16.40 dBm|
711.3180 MHzZ| 711.5370 MHz
20 20 M
- 26.00 dB| — ndBX 26.00 dB|
104 - N 9.750000000 MHz| 104 TR e 9.830000000 MHz|
Ji Q factor 1 73.0] Q factor \ 72.4)
f !
od ] od y il
5] ] J
04 Y\ 10 d -
20 d ~ ¢ 20 d v~
P e Py S e,
-30 -30
-0 d -40 di
50 d -50 di
&nd 60 d
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 711.318 MHz 17.82 dBm nd@ down 9.75 MHz M1 1 711.537 MHz 16.49 dBém ndB down 9.83 MHz
TL 1 704.085 MHz -8.44 dBm ndd 26.00 dB TL L 704.065 MHz -9.14 dBm n 26.00 dB
T2 1 713.815 MHz -7.67 dBm qQ factor 73.0 T2 1 713.895 MHz -9.73 dBm qQ factor 72.4

L U

J

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

L I ]

ectrum -
Ref Level 30.00 GBm  Offset 10,00 OB & RBW 300 kHz RefLevel 30.00 dbm  Offset 10.60 db @ RBW 300 khz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.07 dBm| mili] 17.06 dBm)|
® ) 7 oo ae @ e oo e
™~ VN P ’ P - ral -
04 i -\gjw\’ MY 9.890000000 MHZ| 104 AN By N 9.890000000 MHZ]
J Q factor 1 71.9| { Q factor 71.9]
ad J o0d :
2 T
3 ¢
04 10 d T
/ \ J
20d et b 20 d
g v ATV e P at A
=30 " -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.899 MHz 17.07 dam nd8 down 9.89 MHz ML T11.578 MHz 17.06 dBm ndB_down 9,89 MHZ
TL 1 705.125 MHz -9.20 dBm nd8 26.00 dB TL L 705.065 MHz -9.01 dBm n 26.00 dB
T2 1 715.015 MHz -8.78 dBm qQ factor 71.9 T2 1 714.955 MHZ -9.24 dam qQ factor 71.9

J

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max (@17 Max
™Il 16.02 dBm| ™Il 16.76 dBm|
0 1 707.6230 MHz| - " 708.2630 MHz
| Wy [ 26.00 dB| s ~ i ndg 26.00 dB|
g e ; BW‘-""""‘V’\ 9.830000000 MHz| 104 o™ M e e B ‘\\/-\_»\-\\ 9.850000000 MHz|
f Q factor | 72.0) ! Q factor | 71.9|
0 d { 0 d L
] i \
~1od f\lj ! -0 d 'I
\
20 df o ’ — 20 di T
RV AvAN SN e N T
a0 -30 =
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 707.623 MHz 16.92 dBm ndB down 9.63 MHz ML 70B.263 MHz 16.76 dBm ndB down 9,85 MHZ
TL 1 706.105 MHz -8.92 dém ndé 26.00 dB TL 1 706.0B5 MHz -9.71 dém ndé 26.00 d8
T2 1 715.935 MHz -9.45 dBm Q factor 72.0 T2 1 715.935 MHz -9.42 dBm Q factor 713
L I ) - L I ) L
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e% FCC RADIO TEST REPORT Report No. : FG072903-01B

SPORTON LAB.

LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.37 dBm) ™M1[1] 15.15 dBm)
704.46200 MHz 708.1010 MHz,
= 26.00 dB @ 4 ndB 26.00 dB
10d T Y 4.955000000 MHz 0d OB e 9.850000000 MHZ|
/ Q factor 142.2) { Q factor 71.9
o d ' 0 di { \
J ]
10 d -+ . -10 di -
i/ 4
/ \ /
A [ 7
e atd b AN SN =
40 df 40 de
50 d S0 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 704.482 MHz 14,37 dam nd8 down 4.955 MHz ML 7DE.101 WAz 15.15 dam nd8 down 9,85 MHZ
T 1 703.393 MHz -11.86 dm nd8 26.00 dB TL L 704.125 MHz -10.87 dbm n 26,00 d8
T2 1 708.948 MHz -11.37 d8m Q factor 142.2 T2 1 713.975 MHz -10.74 dBm Q factor 71.9
L U J wa L JU J

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 3.63 dBm)| ™M1[1] 16.26 dBm)
710.33000 MHz 711.7980 MHz,
20 T 20 1
‘X- nd 26.00 dB .30 26.00 dB
- o 5 A R R P e YR P
. } AT B e 4.875000000 MHz . Ry, s e TR, o.670000000 42
f Q factor 145.7] { Q factor \ 73.6)
|
od 1 od { ‘
7 ! ] :
-1 d F . 10 di Y
/ | \
204 ] — "
ﬂdﬂ Sm, JL\/I A W hee N -
40 df 40 df
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.33 MHz 13.63 dam nd8 down 4.875 MHz ML L 711798 MHz 16.26 dam nd8 down 9.67 WHZ
T 1 707.552 MHz -11,97 dam nd8 26.00 dB TL L 705.165 MHz -9.95 dBm nd8 26,00 d8
T2 1 712.428 MHz -12.10 dém Q factor 145.7 T2 1 714.B35 MHz -9.24 dBm Q factor 73.6

- ) J

L I ]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,80 db & RBW 100 kHz RefLevel 20.00 dém  Offset 10.80 dB & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.19 dm| mili] 14.87 dBm|
711.81200 MHzZ| 710.6800 MHz
e ¥ ndB 26.00 dB| & B3 ndB 26.00 dB|
w0 P, STV N SN LU W L W P 4.895000000 MHZ wd e O B ©.790000000 MHz
] Q factor “ 145.4 Q factor A 72.6
{ 4
od + y od $
o \
-od -10d
/ / \
20 d "
f\ \ ~\ P
A Nmind s N | W s D
iy v v Sl N
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.812 MHz 15.19 dBm ndB down 4.655 MHz ML 710,68 MHz 14.87 dBm ndB down 9,79 MHZ
1 711.052 MHz -11.09 dém ndé 26.00 dB TL 1 706.165 MHz -11.30 dém ndé 26.00 d8
1 715.948 MHz -10.92 dém Q factor 145.4 T2 1 715.955 MHz -11.65 dém Q factor 72.6
e

- )i ]

J
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.49 4.49 8.97 8.97 - - -
Middle CH - - - 4.50 4.47 9.01 9.01 - - -
Highest CH - - - 4.52 4.49 8.99 8.95 - - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.51 - 9.05 - - - -
Middle CH - - - 4.50 - 9.05 - - - -
Highest CH - - - 4.48 - 8.99 - - - -
TEL : 886-3-327-3456 Page Number : A17-9 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 5.60 dBm)| ™M1[1] 15.00 dBm)
- 705.30100 MHz - . 708.27600 MHZ]
Occ Bre . 4.485514486 MHz _ B Y 4.485514486 MHZ
RPN R NN S YN e e A
10d f 104
y | l y [
/ \ { 4
{ / |
10 df 10 d
[ / \
2 Py M o A =
'3)0 I R el e\t M S e A M
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 705.301 MHz 15.59 dam ML 7DB.278 MHz 15.00 dam
T 1 704.26224 MHz 10.14 dBm Oce Bw 4,485514456 MHz TL L 704.26224 MHz 9.31 dBm Oce Bw 4.485514486 MHz
T2 1 708.74775 MHz 10.71 dam T2 1 T0B. 74775 MHZ 9.14 dam
L U J L JU J L]
ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] aBm) ™M1[1] 14.94 dBm)
- 709.80000 MHz - 709.65000 MHZ]
1 KA Occ B 4.495504496 MHz T |- Occ B 4.465534466 MHZ
o e L T e e A s 04 B T O N AT | e a O, PP vy My
i f
/ \
odi T 1y od ¥ T
/ \ / \
-tod o -10d +
\ / '
20 d 20 d 4 -
1V o \
i - A A . Sl Ao S ,
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 709.8 MHz 15.32 dam ML 709,65 MHz 14,94 dam
T 1 707.75225 MHz 10.23 dBm Oce Bw 4,495504496 MHz TL L 707.77223 MHz 9.41 dBm Oce Bw 4.455534466 MHz
T2 1 712.24775 MHz 10.30 dam T2 1 71223776 MHZ 9.36 dam

it -

)i L.

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.67 dBm| mili] Z dBm
20 712.23100 MHz - 711.36200 MHz
o Oce By = 4.515484515 MHz Oce B 4.485514486 MHz
| M e b ¥ Vol WA VARV Yo S P VAT N e e
e = - Aol A N o ; 04 . Fosprln e
[ 4
od f r od
\ |
BUE! \ -10d 4
\ Y
d ) d A
ol Ny [ oV dare o A stﬁ,‘, A |
L0 S | 50 o0 L
-40d -40 d
-50 d -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 712.231 MHz 15.67 dBm ML 711.362 MHz 15.32 dBm
TL 1 711.23227 MHz 10.29 dém Oce Bw 4.515484515 MHz T1 1 711.24226 MHzZ 9.79 dBm oce Bw 4. 485514486 MHZ
T2 1 715.74775 MHz 9.89 dbm T2 1 715.72777 MHz 9.12 dbm

)i

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30dE SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 17.6a dBm) 16.27 dBm)
- 710.5180 MHz - 709.7190 MHz,
- B £.971028971 MHz - £.971028971 MHZ
e v T ANV PRV
10d 7 10d — :
e [ o / |
10 df 10 d i
{ \
/ \
20 d = 20d = N
I W IR Catal et ke Sl S e
-an R 30
40 df -40 di
50 d S0 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.518 MHz 17.63 dam ML 709.719 MHz 16.27 dam
T 1 704.5045 MHz 10.22 dBm Oce Bw 5.971028971 MHz TL L 704.5245 MHz 10.07 dBm Oce Bw 5.971028971 MHz
T2 1 713.4758 MHz 9.76 dbm T2 1 713.4955 MHz 10.02 dam

L I ]

\ ) J [

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.42 dBm 16.61 dBm)|
712.9780 MHz 708.6410 MHz,
20 20
. ~ £.010989011 MHz _ N 9.010989011 MHZ
YV A T2
10d 104 ¥
i
{ ! \
10 df -10 o -
/ \ \
20 - ;
oy S R Ty Pt A
g o M
a0
40 df -40 di
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 712.378 MHz 17.42 dam ML FDE.541 MHZ 16.61 dam
T 1 705.5245 MHz 10.94 dBm Oce Bw 9.010985011 MHz TL L 705.5045 MHz 9.90 dBm Oce Bw 9.010969011 MHz
T2 1 714.5358 MHz 12.58 dam T2 1 7145155 MHz 10.10 dam
L U J wa L JU L]

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

ctrum pectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30dE SWT  12.6ps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.67 dBm| 16.44 dBm|
20 M1 714.2970 MHz - 709.9810 MHz
P PR oce Bw & ; 8.991008991 MHz . . JE B 8.951048951 MHz|
e ot N T2 ) N A S L
10 d c 10 v \
/ \ ] \
od 1 od 7 T
f \
BUE!
20d ,/ =
P e M
“an - -
-40d -40 d
50 df -50 di
-60 df -60 di
CF 711.0 MHz 1001 pts Span 20.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.287 MHz 17.67 dém ML 709,561 MHz 16.44 dBm
TL 1 706.5045 MHz 10.26 dBm Oce Bw 8.991008991 MHz TL 1 706.5245 MHz 9.38 dém Oce Bw 8.95104B951 MH2z
T2 1 715.4955 MHz 10.47 dBm T2 1 715.4755 MHz 9.85 dbm

L )i ]
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LTE Band 17

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

o o
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.21 dBm)| 15.97 dBm)
706.50000 MHz 711.5170 MHz,
= T Occ B 4.505404505 MHz @ 050049051 MHz,
T1A a AN e W - T L e
10d S | LA T 10d e S A
[ \
o d 0 di {
! | / \
tod ‘ \I 10 d / -
/ /
204 i 20d l -
oS Py Y, N N A~ Al A,
el Vel o N ~
Zail X -30 Dy
-40 ds -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 706.5 MHz 15.21 dam ML F11.517 WAz 15.37 dam
T 1 704.24225 MHz 8.23 dBm Oce Bw 4.505494505 MHz TL L 704,4845 MHz 9.15 dBm Oce Bw 9.050949051 MHz
T2 1 708.74775 MHz 9.60 dam T2 1 713.5355 MHz 9.41 dam

L I ]

\ ) J [

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ctrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
2.99 dBm)| 16.23 dBm)|
710.15000 MHz 711.0590 MHz,
= 4.495504496 MHz @ 050049051 MHz
Lo, Ny . T1 e
10d 104 7
J‘ N
od 0 d
/ / |
10 df 10 d 1 +
{ /
20d " ; 20 d :
| Py S o
oy T R A A sidh'ss
o] Y . . A .
40 df -40 di
50 df 50 d
60 d -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 710.15 MHz 12.99 dam ML L 711.059 MHz 16.23 dam
T 1 707.76224 MHz 8.75 dBm Oce Bw 4,495504496 MHz TL L 705.45645 MHz 8.27 dBm Oce Bw 9.050949051 MHz
T2 1 71225774 MHz 7.79 dam T2 1 7145155 MHz 9.13 dam
L U J wa L JU L]

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

ctrum pectrum
Ref Level 30.00 deém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 300 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 15.67 dBm| mili] 15.08 dBm|
20 711.66200 MHzZ| - 711.8590 MHz
3 Oce Bw 4.475524476 MHz, 'y OccBw 8.991008991 MH_Z|
AN e . r | T A e | e | T
10 d -
/ \
0 di 1
T t
T T
\
! |
o, AN, i e
= pa—
-40d -40 d
50 df -50 di
60 d -60 db
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 711.662 MHz 15.67 dBm ML 711,658 MHz 15.08 dBm
1 711.25225 MHz 9.36 dém Oce Bw 4.475524476 MHz TL 1 706.4845 MHz 8.89 dém Oce Bw 8.991008991 MH2z
1 715.72777 MHz .65 dbm T2 1 715.4755 MHz 8.76 dbm

L )i ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Band Edge

LTE Band 17 / 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém  Offset 10.80 de
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit #heck BAES | SPURIGECHHEKABS PABS
. . x ABS Li SPURIOUS, INE_ABS PAES
20 ghine _FPURIOUS_LINE_ABS PABS ‘,\ 20 dimE 4-\ g
10 dBm i l 10 dém f \
o ds { \ 0 dBm 4[ T
-10 dem ‘i -10 dem - \\
SPURIOUS_LINE_2BS IH L‘ } l
-20 dBm * \‘ -20 dBm *
-30 dBm ||| -28 cem
fd m J,Ibl” ?ﬂ A JJ ‘
-40 dm — - Solgnh / 'J("U
K] | ( { 'M» I\ N
50 dB g | gl L oM bl
m A e Fob dem— Mty e
JL- o’ WL
~56-dorm—{———— e — 60 dém -
Start 690.0 MHz 3003 pts Stop 709.0 MHz ||| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious Emissiurlm ‘ | | | Spurious Emissions
Range Low Range Up REW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Power Abs ALimit
690.000 MHz 703.900 MHz 100.000 kHz 703.89306 MHz -30.03 d&m 711.000 MHz 716.000 MHz 100.000 kHz 71566783 MHz 20.73 dém -9.27 d
703.500 MHz 704,000 MHz 30.000 kHz 703,99855 MHz -25.05 dBm -12.05 dB 716.000 MHz 716.100 MHz 30.000 kHz 716,00145 MHz 25,91 dBm -12.91 dB
704.000 MHz 709.000 MHz 100.000 kHz 704.35215 MHz 21.21 dBm -8.79 d& 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -31.80 dBm -18.80 dB
Y
] j i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.80 dg
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
d 3 3 PABS Line SPURIOUS_LINE_ABS. PAS!
20 dIBIﬁr‘IH PURIOUS INE_ABS F 20 GBH‘.‘P S
10 dBm 10 dBm
("VJ"P’NWMM J(M«wwmnuww~w ,N._\l
o de o dem |
f ' \
-10 dem 10 dBm
SPURIOUS_LINE_ABS J }
20 dem ! 20 dem l\w
-30 dem -30 dem
o ”quT ‘“ﬁnrﬁ\_ﬂ_ﬁ,\_
40 dBm " 40 de
' e S— IV 40 dBm ‘_N__\;
~
50 derm — -50 dem e
~GE-deTT— 60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALil Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70371254 MHz -30.35 dém -17.35 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.41708 MHz 7.61 dBm -22.39 dB
703.900 MHz 704,000 MHz 30.000 kHz 70399645 MHz -32.38 dBm -19.38 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00315 MHz 3176 dBm 1576 de
704.000 MHz 709.000 MHz 100.000 kHz 707.98352 MHz 7.91 dBm -22.09 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.30005 MHz -30.41 dBm -17.41 dB
T
I - i 1 o

Date: 7.AUG.202
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-

01B

LTE Band 17 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, INE_ABS PASS
20 UIB’I'F“H PURIOUS INE_ABS PABS [\ 20 UB!!':i‘p r\l S
10 dem J ( 10 dém " ‘
|
0de - 0 dem 1
\ f j
-10 d8m J - -10 dem 4
SPURIOUS LTNE ABS ‘ H |
20 dem l, \‘ 20 dem i
-30 dBm -30 dBm
fA A R
40 dem T 0|dem :
/ | / \ i
: AT
50 dBm s0 s VAL by o
e . W F NVL*"W M/ S b ™,
a-elirm- -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz | ||'Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up REW Freguency Power Abs ALimit Rangelow | Rangeup | REW | Frequency | Powerabs | ALimit
690.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -31.62 dBm -18.62 dB 711.000 MHz 716,000 MHz 100,000 kHz 715.67782 MHz 20.36 dBm —0.64 db
703.500 MHz 704.000 MHz 30.000 kHz 703,99905 MHz -26.27 dém -13.27 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00065 MHz 26 86 dBm 1386 db
704.000 MHz 709.000 MHz 100.000 kHz 704.34216 MHz 20.47 dem -9.53 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 WMHz -31.49 dBm -18.49 db
.
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES

Line _$PURIOUS INE_ABS PABS Line SPURIOUS_LINE_ABS. PASS
20 dBm 20 dem:
10 dBm 10 dBm

WJ%-MM R e T e
odB [‘ } of dem 1
10 dom } Hl o e |
SPURIOUS_LINE_ABS | L \
20 dem f 20 dBm H
-30 dBm 1 -30 dem
" et
-40 dBm — -40 dBm -
PO e H“‘——ﬂ,
-50 dém 50 dem —
L. __/f [

~6-oiaT=— -60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] (|| Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

590.000 MHz 703,900 MHz 100.000 kHz 703,75420 MHz -31.77 dém -18.77 dB 711.000 MHz 716,000 MHz 100.000 kHz 71160190 MHz .72 dBm -23.28 dB

703.500 MHz 704.000 MHz 30.000 kHz 703,99855 MHz -33.18 dém -20.18 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00105 MHz 33.82 dBm 2082 dB

704.000 MHz 709.000 MHz 100.000 kHz 708.52298 MHz £.78 dém -23.22 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.29116 MHz -32.00 dBm -15.00 dB

.
Il 1 i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903

-01B

LTE Band 17 / 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum 7
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvoPwr (@1 vgPwr
Limit §heck PABS | SPURIGNE CHNEKABS PABS
6 5 5 ABS Lt SPURIOUS, INE_ABS PASS
20 UIB!I'::“H PURIOUS INE_ABS PABS 20 UB!!':i‘p \ S
10 dem ﬁ 10 dém ['
ode { L 0 dem l \
-10 dam J -10 dBm o
s M ]
-20 dem I i -20 dem J
-30 dBm A \ -30 dBm
40 dBm f -Qluam + ‘\
7 { f
-50 dBm "“ ! N “f\i\ t ‘J \ sn\garr ,A‘», PJJ ‘
SN, WA menwegy r
. fa) i~
ok i S N S Mot V, S el L h W AN
-60 dem
Start 690.0 MHz 3003 pts Stop 709.0 MHz ] ||['Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
620.000 MHz 703,900 MHz 100,000 kHz 703,89306 MHz -32.91 dém -20.91 de 711.000 MHz 716,000 MHz 100,000 kHz 715.65285 MHz 10.46 dBm -10.54 dB
703.500 MHz 704.000 MHz 30.000 kHz 703,99705 MHz -27.95 dém -14.35 dB 716,000 MH= 716,100 MH2 30,000 kHz 716 00015 MHz 27.19 dBm Cl410de
704.000 MHz 709,000 MHz 100,000 kHz 704,32218 MHz 19.41 dBm -10.59 d& 716.100 MHz 725,000 MH2 166 D00 kHz 21610445 MHz 37.92 cBm 1552 db
.
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dBm 10 dBm
P P B TS SV YR .
0de ’ ‘1 E{;Brn w-.\‘
|
-10 d8m ‘ \ 70 dBm %
SPURIOUS_LINE_ABS | ‘ | \
20 dem f }20 dBm 4
\
-30 dBm -30 dém T
p—— e —
-40 dem = -40 dém
P ey e
-50 dBm = o -50 dem B S -
I T
e -60 dem
Start 690.0 MHz 3003 pts Stap 709.0 MHz || Start 711.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70387517 MHz -32.42 dém -19.42 d& 711.000 MHz 716.000 MHz 100.000 kHz 711.76174 MHz ©.96 dBm -24W|
703.500 MHz 704.000 MHz 30.000 kHz 703,99306 MHz -33.98 dém -20.98 dB 718,000 MH= 716,100 MHz 30,000 kHz 716 00465 MHz 34.49 B 2149 de
704.000 MHz 709.000 MHz 100.000 kHz 708.19930 MHz 5.93 dBm -24.07 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.10445 MHz -33.43 dBm -20.43 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || spectrum 7
Ref Level 30.00 dBm  Offset 10,60 d& Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
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Start 690.0 MHz 3003 pts Stop 714.0 MHz | (|| Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
—Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
£90.000 MAz | 703.900 MAz 100,000 KAz 703.69306 MRz -37.27 dém -24.27 dB 306000 M | 716 po0 Wi 100,000 kFz e Saeea e 2112 dBm _Ewl
703.500 MHz 704.000 MHz 30.000 kHz 703,99386 MHz -38.30 dém -25.30 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 01503 MHz 38 43 dBm 243 db
704.000 MHz 714,000 MHz 100.000 kHz 70459441 MHz 21.55 dBm -8.45 dB 716.100 MHz 725,000 MHz 100.000 kHz 716, 10445 MHz -37.64 dBm -24.64 dB
.
)i i )
T.AUG.2020 03:01:55

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬁ ] o
Spectru Spectrum v
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GLNEKABS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
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=il cam; -60 dem:
Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70342093 MHz -33.32 dém -20.32 d& 706.000 MHz 716.000 MHz 100.000 kHz 711.81918 MHz 4.51 dBm -stl
703.500 MHz 704.000 MHz 30.000 kHz 703,99935 MHz -36.78 dém -23.78 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00594 MHz 37.02 dBm 2402 dB
704.000 MHz 714.000 MHz 100.000 kHz 71065834 MHz 4.66 dBm -25.34 d& 716.100 MHz 725.000 MHz 100.000 kHz 716.55789 MHz -33.18 dbm -20.18 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

|| spectrum v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PARS
1 5 5 ABS Li SPURIOUS, INE_ABS PAS
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Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
___Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc Power Abs | ALimit
560.000 MAz | 703,900 MHZ 100,000 kHz 703,89306 MRz -38.54 dBm -25.54 05 08 D0n MHE | 716 PtD iz 100.000 KAz e Saeea e 2002 B _gml
703.500 MHz 704.000 MHz 30.000 kHz 703,99785 MHz -38.22 dém -25.22 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00165 MHz 37,61 dBm 2461 dB
704.000 MHz 714.000 MHz 100.000 kHz 704.58442 MHz 20.02 dBm -9.08 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.11334 MHz -38.88 dBm -25.88 dB
.
I 1 i

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Spectrum mv:
Ref Level 30.00 dBm  Offset 10,80 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dem:
10 dBm 10 dBm
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Start 690.0 MHz 3003 pts Stap 714.0 MHz || Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
690.000 MHz 703,900 MHz 100,000 kHz 703,39316 MHz -34.70 dBm -21.70 dg 706.000 MHz 716,000 MHz 100,000 kHz 711.38961 MHz 3.76 dBm ~26.24 db
703.500 MHz 704.000 MHz 30.000 kHz 703,97527 MHz -38.14 dém -25.14 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00814 MHz 30.28 dBm 2625 dB
704.000 MHz 714.000 MHz 100.000 kHz 709.39960 MHz 3.90 dBm -26.10 dB 716.100 MHz 725.000 MHz 100.000 kHz 716.47787 MHz -34.86 dBm -21.86 dB
.
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 10.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
s . x ABS Lt SPURIOUS, INE_ABS PAES
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Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||['Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E'“iSSi“'I‘S | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
590,000 MHz 703,900 MHz 100.000 kHz 70387517 MHz -41.37 dém -28.57 d& 06,000 MI | 716.000 Mz 100.000 kHz 71e sages Tz 19.52 dBm -mwl
703.900 MHz 704,000 MHz 30.000 kHz 703.99915 MHz -41.96 dBm -28.96 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00495 MHz 41.63 dBm 2583 de
704.000 MHz 714,000 MHz 100,000 kHz 704,58442 MHz 19.38 dBm -10.62 dB 716,100 MHz 725000 MHz 166 D00 kHz 21610445 MHz —41.52 dBm 26 52 db,
Y
)i i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

SGL Count 100/100

Ref Level 30,00 dém Offset 10.80 db

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GLNEKABS_ PAES
Line _$PURIOUS INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dém:
10 dem 10 dBm:
ode - T e s, e 0 e s,
' \
-10 dem -1p dem
SPURIOUS_LINE_ABS ‘ \
-20 dem \ -40 dBm T
-30 dBm f | /30 dBm l“L]
S S [
-40 dem — = "l; 40 dBm ¥ s —
] =y
-50 dam -50 dem
diém -60 dBm
Start 690.0 MHz 3003 pts Stop 714.0 MHz ] ||('Start 706.0 MHz 3003 pts Stop 725.0 MHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Law Range Up RBW Freguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
590,000 MHz 703,900 MHz 100.000 kHz 70382363 MHz -35.69 dém -22.69 d& 706.000 MHz 716.000 MHz 100.000 kHz 710.13087 MHz .07 dBm -Zﬁml
703.900 MHz 704,000 MHz 30.000 kHz 703.99905 MHz -39.15 dBm -26.15 dB 716,000 MH= 716,100 MHz 30,000 kHz 716 00694 MHZ 40.19 dBm 2719 de
704.000 MHz 714.000 MHz 100.000 kHz 709.84915 MHz 2.75 dBm ~27.25 dB 716.100 MHz 725,000 MHz 100.000 kHz 716.62013 MHz -36.23 dBm -23.23 dB
]—' T
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

Conducted Spurious Emission

LTE Band 17 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
Paks Limit (thrnk
INE_ABS PABS -10 difiEFPURIOUS LINE ARG
[ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
A,
— e S NSRS . S O\ R
-50 dBm
A
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 628.48576 MHz -58.10 dBm -45,10 dB 30.000 MHz 690.000 MHz 100.000 kHz 629.47526 MHz -57.93 dBém -44,93 dB
725,000 MHz 1.000 GHz 100.000 kHz 863.32418 MHz -57.37 dBm -44,37 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.02747 MHz -57.43 dBm -44,43 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.71 dBm -32.71 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.72 dBm -32.72 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.94426 GHz -42.23 dBm -29.23 dB 3.000 GHz 7.000 GHz 1.000 MHz 5.90739 GHz -42,59 dBm -29.59 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.00325 GHz -43,00 dBm -30.02 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99650 GHz -43,24 dém -30.24 d&
_— _—
) [ [ I J X

Middle Channel / QPSK

Middle Channel / 16QAM

e ctrum w
Ref Level 0.00 dém Offset 10.80 dB Mode Auto Sweep Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk
10 4dpe_SPURIOUS LINE ABS PABS 10 4 —$PURIOUS LINE ABS
. I . R
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
e W L) N pime ua N LSRR R
ho et 2
-50 derr —— -50 dBm
| -
or "
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 630.13493 MHz -58.02 dBm -45.02 dB 30.000 MHz 690.000 MHz 100.000 kHz 633.10345 MHz -57.88 dBém -44,88 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.90659 MHz -57.34 dBm -44,34 dB 725,000 MHz 1,000 GHz 100.000 kHz 977.33516 MHz -57.23 dBm -44,23 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41565 GHz -45.73 dBm -32.73 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41615 GHz -46.32 dBm -33.32 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.00637 GHz -42.62 dBm -29.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95226 GHz -42.48 dBm -29.48 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99750 GHz -42.98 dBm -29.98 db 7.000 GHz 9,000 GHz 1.000 MHz 8.00200 GHz -43.08 dBm -30.08 d&
_— _—
) [ [ )i J [
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SPORTON

LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 Avgpwr (@1 Avgpwr
Limit 1lwnrk Paks Limit (thrnk
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
ey pume——
[ . . I - Pyt
=T 50 dem
—y
e
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 599.79010 MHz -58.28 dBm -45.28 dB 30.000 MHz 690.000 MHz 100.000 kHz 642.33883 MHz -58.04 dBm -45.,04 dB
725,000 MHz 1.000 GHz 100.000 kHz 966.34615 MHz =-57.26 dBm -44,26 dB 725,000 MHz 1,000 GHz 100.000 kHz 964.97253 MHz -57.34 dBm -44,34 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -45.65 dBm -32.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.22 dBm -33.22d8
3.000 GHz 7.000 GHz 1.000 MHz 6.97575 GHz -42.40 dBm -29.40 dB 3.000 GHz 7.000 GHz 1.000 MHz £.93238 GHz -42,34 dBm -29.34 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99700 GHz -43.,13 dBm -30.13 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.00900 GHz -42.99 dBm -29.99 dB&
( 1 ] ( )|

LTE Band 17 / 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddff
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 der -40 dBm
o o R
. U PR Y R—— ' - PRI LR
-50 dBm -50 dBm
i Y
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 644.31784 MHz -58.18 dBm -45.18 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.09295 MHz -58.01 dBém -45,01 dB
725,000 MHz 1.000 GHz 100.000 kHz 979.25824 MHz =-57.42 dBm -44,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 954 53297 MHz -57.21 dBm -44,21 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40965 GHz -45.74 dBm -32.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40915 GHz -45.73 dBm -32,73 dB
3.000 GHz 7.000 GHz 1.000 MHz 5.91989 GHz -42,31 dBm -29,31 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92576 GHz -42,37 dém -29,37 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.99400 GHz -42.78 dBm -29.78 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43.07 dBm -30.07 dB
] L [
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

: 7.AUG.2020  03:

00:28

Spectrum u%;" Spectrum ué]
Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp Ref Level 0,00 dém Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
1 R o et ) . e S SR
-50 dBm J —
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 624.85757 MHz -57.98 dBm -44.98 dB 30.000 MHz 690.000 MHz 100.000 kHz 634.75262 MHz -58.12 dBm -45,12 dB
725,000 MHz 1.000 GHz 100.000 kHz 824.86264 MHz =-57.42 dBm -44,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.81868 MHz -57.28 dBm -44,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41165 GHz -45.65 dBm -32.65 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.49938 GHz -46.62 dBm -33.62 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.89876 GHz -41.98 dBm -28.98 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90726 GHz -42,53 dBm -29.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00350 GHz -43,15 dBm -30.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -42.93 dBm -29.93 dB&
{ 1 J L] ( )|

Highest Channel / QPSK

Highest Channel / 16QAM

Spectr

n

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

03:04:35

7.AUG.

033053

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 ddpe_SPURIOUS LINE ABS PABS .10 ddnE_$PURIOUS LINE ABS PABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm -40 dBm
1 — . .
-50 derr -50 dBm
Y
-70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 622.87856 MHz -57.97 dBm -44.97 dB 30.000 MHz 690.000 MHz 100.000 kHz 610.01499 MHz -57.99 dBm -44,99 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.63187 MHz =-57.42 dBm -44,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 930.08242 MHz -57.15 dBm -44,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.32 dBm -32.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51187 GHz -46.50 dBm -33.50 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -42.35 dBm -29.35 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93826 GHz -42,53 dBm -29.53 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -43.01 dBm -30.01 db 7.000 GHz 9,000 GHz 1.000 MHz 7.99100 GHz -43,17 dBém -30.17 d&
( I J o Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band

17 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

4.5EP.2020 00

@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
10 4 SPURIOUS LINE_ ABS PABS -10 difiEFPURIOUS LINE ARG
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
. e SN R " L mmamanine S NG | SR
-50 dBm
-
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 620.56972 MHz -58.42 dBm -45.42 dB 30.000 MHz 690.000 MHz 100.000 kHz 599.79010 MHz -58.18 dBm -45,18 dB
725,000 MHz 1.000 GHz 100.000 kHz 986.95055 MHz -57.84 dBm -44,84 dB 725,000 MHz 1,000 GHz 100.000 kHz 935.30220 MHz -57.62 dBm -44.62 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.52437 GHz -46.88 dBm -33.88 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41565 GHz -46.80 dBm -33.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.92526 GHz -42.81 dBm -29.81 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -42,90 dBm -29.90 dB
7.000 GHz 9,000 GHz 1.000 MHz £.00000 GHz -43.60 dBm -30.60 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99200 GHz -43,39 dBm -30.39 d&
{ 1 J L] )| J L]
Date: 4.SEP.2020

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dRE—BPURIOUS LINE ABS PABS
. I
SPURIOUS_LTNE_ABS_
20 der
-30 dbm
-40 dBm
a0 PP
h - et
-50 derr
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 513.04348 MHz -58.41 dBm -45.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 993.81868 MHz -57.67 dBm -44,67 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -46.30 dBm -33.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97625 GHz -42.90 dBm -29.90 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00250 GHz -43,48 dBm -30.48 db
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

LTE Band 17 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr

4.5EP.2020

0o

(@1 Avgpwr
Limit Tmrk Paks Limit 'thrnk PARS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS
-10 4 -10 dEHE—
5_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
protmasteiin, e nacn ananan P NEE U RS
, S ) A N
-50 dBm
2
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 633.43328 MHz -58.34 dBm -45.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 631.45427 MHz -58.33 dém -45,33 dB
725,000 MHz 1.000 GHz 100.000 kHz 990.52198 MHz -57.89 dBm -44,80 dB 725,000 MHz 1,000 GHz 100.000 kHz a77.06044 MHz -57.86 dBm -44.86 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.47338 GHz -46.94 dBm -33.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51437 GHz -46.84 dBm -33.84 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93676 GHz -42.91 dBm -29.91 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -42,93 dBm -29.93 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.00550 GHz -43,54 dBm -30.54 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.99000 GHz -43.51 dBm -30.51 dg
{ 1 J L] )| J o
Date: 4.SEP.2020

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 Avgrwr
Limit rwrk PAR
10 4dpe_SPURIOUS LINE ABS PABS
SPURIOUS_LINE_ABS_
-20 dBr
-30 dBm
-40 dBm
e S LRI NS
| o
-50 derr
ek
70da
80da
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 634.09295 MHz -58.10 dBm -45,10 dB
725,000 MHz 1.000 GHz 100.000 kHz 983.92857 MHz =-57.77 dBm -44,77 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.86176 GHz -46.79 dBm -33.79 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.91926 GHz -42.96 dBm -29.96 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.99300 GHz -43,43 dBm -30.43 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG072903-01B

Frequency Stability

Test Conditions LTE Band 17 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0017
40 Normal Voltage 0.0028
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0194
0 Normal Voltage 0.0085

-10 Normal Voltage 0.0099 PASS
-20 Normal Voltage 0.0165
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0199
20 Normal Voltage 0.0000
20 Battery End Point 0.0046

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25

Peak-to-Average Ratio

Mode LTE Band 25/ 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.45 4.55 4.90 5.91
Middle CH 3.54 4.55 5.19 5.94 PASS
Highest CH 3.48 4.41 5.01 577
Mode LTE Band 25/ 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.49 6.64 - -
Middle CH 6.43 6.55 - - PASS
Highest CH 6.35 6.38 - -
TEL : 886-3-327-3456 Page Number : A25-1 of 58

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 20MHz / QPSK

Lowest Channel / 1RB Lowest Channel / Full RB

rum v trum v
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
s
N ——
!
0. l‘
. f .
| i 5 i
1 \
1E- 1E- S
b 1 "
1E 1E -
|
1 |
1 T 1 T
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 22.06 dbm 25,53 dém 3.47 d8 2.61 08 3.36 0B Trace 1 [ 2278 dem 27,70 dbm 4.92 da 2.45 d8 3.94 d8 4.55 da 1.81 0B
e e
L JL J L J [ [T i

Middle Channel / 1RB Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o ——
- B -
™
0. !i 0.
f .
\ y
1E- 1E- i
& i \
: |
1E 1E ‘I
|
1
1 1 1
t
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
c 'y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 27,02 dbm 25,56 dém 3.54 d8 2.78 d& 3.48 dB B 8 Trace 1 [ 27,85 dbm 27,62 dém 4.97 d8 2.52 d8 3.94 d8 4.55 dB 4.81 d&
—— —— ——
L il ) B e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db

o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz

@152 view @152 view

=g

e {~
0 ~ 0 R
K\
0.0 0.0 .
s I\ ~
1E- 1E- +
L X
N | \

1E 1E “
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 2162 dem 25,33 dbm 3.51d8 2.61 08 3.42 0B 3.48 0B 48 08 vz dem 27,67 deim 4.95 da 2.41d8 3.80 d8 1.41 da 4.75 0B
| ———
L il ) B e L ) ] W e

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum , trum ,
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
0.0 1 0.0
{ E \ k
| = 3 =
1E- - 1E- 3 5
\. A RS
1€ ‘ 1€ "
A
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 21.46 dBm 26,44 dBm 4.98 da 2.99 dB 4.75 dB 4.90 dB 4.96 dB Trace 1 21,84 dBm 28,45 dBm 6.61 dB 3.19 d8 5.07 d8 5.91 d8 6.38 dB
| ——— | ———
L JL J "o L L JL ] [ CTTH L.

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 -\
1E- 1 - 5
\ b
1€ 1€ “l
1 1 +
i
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | Crest 10% 19% 0.1% 0.01% Mean | Peak | crest | 10% | 105 | D% | p.01%
Trace 1 [ 2118 dem 26,37 dbm 5.19 d8 .07 68 £.01 6B 5.19 0B 5.22 08 Trace 1 | 21,89 dem 28,58 dbm 5.69 d8 3.10 d8 5.07 d8 5.94 d8 5.43 08
— — | ———
L il J [ L il ] (I

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0.0 ) 00 -
w N S
~ \- ~
1E- 1E-
3 X
\ -! .
1E- 1E- -
Y
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2118 dem 26,20 dbm 5.02 d8 3.04 0B +.90 6B .01 08 .07 08 Trace 1 [ 2170 dem 28,24 dbm 5.55 d8 3.07 d8 4.90 da da 5.29 0B
— — —
L il J [ L il ] (I

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG072903-01B

LTE Band 25/ 20MHz / 64QAM

Lowest Channel / 1RB Lowest Channel / Full RB

rum i trum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
Att 30d8_AQT 2 ms @ RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
0. n 0.
X 2 5
v < N &
1E- \[ 1E S
} \. \ 3
1€ i - 1€ L
\ 8
CF 1.86 GHz Mean Pwr + 20.00 dB CF 1.86 GHz Mean Pwr + 20.00 dB
c 'y Cumulative Distri Function Somples: 130000 c 'y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.73 dBm 26,45 dém 5.72 d8 3.33 dB £.59 dB 5.49 dB 5.70 d& Trace 1 [ 20,43 dBm 28,05 dém 7.62 dB 3.19 d8 5.30 d8 5.64 dB 7.36 dB
—— —— ——
~ I 4 Ll ~ I 4 -

Middle Channel / 1RB Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
S S
=i -
“‘»W.
o = o =
e
<
0.0 . 0.0
~ \\ ~
i 4 \ R
1E- 1E-
i X 5 N\,
Tl 3 i 3
1€ | 1€ 4
‘ ¥
i
|
CF 1.88 GHz Mean Pwr + 20.00 dB CF 1.88 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 19.61 dBm 26,26 dBm 6.66 dB 3.28 dB 5.59 dB 6.67 dB Trace 1 20,55 dBm 28,29 dBm 7.75 d8 3.19 d8 5.36 dB 6.55 dB 7.30 dB
I e—— —— I e——
L JL J HEREREEED e

( )i ) W e

Highest Channel / 1RB Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 11,90 db Ref Level 30.00 cbm  Offset 11,90 db
o att 3008 AQT 2 ms ® RBW 20 MHz o att 3008 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
o
0.0 -
§ E \~ E
h 5 : 5
\ ) \ )
1E- 1E- =
o § S
1E 1E "L
y
i\
CF 1.905 GHz Mean Pwr + 20.00 dB CF 1.905 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 19.50 dem 26,10 dBm 5.60 d8 3.25 0B 5.45 0B 5.61 08 Trace 1 | 20,55 dem 27,96 dbm 7.41d8 3.10 d8 5.22 d8 5.38 d8 7.01 68
— _ I e——
L )i J [

L )i J WD e

TEL : 886-3-327-3456
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG072903-01B

26dB Bandwidth

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.23 | 122 | 3.02 | 3.06 | 490 | 487 | 975 | 9.83 | 14.39 1454  18.86 | 19.14
Middle CH 1.22 | 1.21 | 3.06 | 3.03 | 491 | 497 | 9.87 981 | 14.36  14.21  18.62 | 19.02
Highest CH | 1.24 | 123 | 305  3.02 | 492 | 493 | 981 | 9.87 | 14.42 | 14.27 | 19.02 | 18.94

Mode LTE Band 25 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH | 1.24 - 3.01 4.97 9.89 14.21 1898 | -
Middle CH 1.22 - 3.05 4.88 9.87 14.39 1890 | -
Highest CH | 1.23 - 2.98 4.93 9.75 14.15 19.10 | -

TEL : 886-3-327-3456 Page Number 1 A25-5 of 58

FAX . 886-3-328-4978






